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Company Name DONG GUAN CHEMERLON PLASTICS CO.,LTD
shown on Report

o Hk AR ZRSE T D AR K RE WA R 25 5
Address NO.25 PEARL ROAD XITAILONG DISTRICT SHATIAN TOWN DONGGUAN
GUANGDONG

DU IR e B b S B B BB R R AR
The following sample(s) and sample information was/were submitted and identified by/on the behalf of
the applicant

FE i % 5K Sample Name Y8k ki Plastic particles

FE i -5 Model No. %2 W R L. Please refer to the following page(s).
R U H 2024.09.06
Sample Received Date Sep. 6, 2024
FE A H 1 2024.09.20-2024.09.23
Testing Period Sep. 20, 2024 to Sep. 23, 2024
Inspection & T
AN A Test Conducted:

RYEZ I HE R, BARERPEL T — 1T,

As requested by the applicant. For details refer to next page(s).
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oo é/( P WEL] T 2024.09.23

Date

FRHE T
AZ:# Technical Manager
No. R677509008

b a1 ﬂ% Y AR A T 2R AR RN 5 22 DO 22 T8 % 2R 4 DX AR U P KB
qﬁmsgﬁ ﬁm ional Group Co.,Ltd.
ﬁti%{%ﬁi@f@é‘ Dong Community, Xin’an Sub-district, Bao’an District, Shenzhen City, Guangdong Province, P.R. China

Hotline:400-6788-333  www.cti-cert.com  E-mail:info@cti-cert.com  Complaint call:0755-33681700 Complaint E-mail:complaint@cti-cert.com
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The following sample(s) and sample information was/were submitted and identified by/on the behalf of

the applicant
F i -5 Model No.

Hotline:400-6788-333

9010,9011,9012,D2017,02017BK,D2017 BK020,D2515,D2515BK,D2515 BK020,
D730,D730BK,D2017NwW,D2017B,D2017D,D2017E,T2215,T2215BK,D4015,
D4015BK,FR865, FR865C,FR865CGL,FR865A,FR865B,D570,D570GL,D555,
D555GL,D555CGL,D535,D535GL,D535S,D0580,D580GL,1030,1030GL,1035,
1035GL,1045,1045GL,1065,1065GL,1085,D535HF,1016,1019,1001, H6500,
H4000,H988,H988C,H988T,515SS,515,D515SS,D515,1065A,1065B,1030A,1030B,
1045A,1045B,H988NW,H988B,H988D,H988E,1055A,1075A,3016,3016GL,
3016GLNW,3016CGL,3016Z2H,3016ZL,3016DL,3016NH,3016S,3016SC,3020,
3020S,3020M,3020Z,3040,3040GL,3040NH,3040GL,3040S,D302U,D303U,D305U,
3106,3016NWP,3016NW,3040M15,3040M20,3016M15,3016M20,H6500FR,
3016SDL,3016F,3020B,3020NH,3016A,3016B,1100,1100S,1100SC,1100M,1100A,
5052C,5052,5085,1100GL,1100CGL,5982,5982X,5982P,59827,5983,5983B,
5983NW,5983R,5983C,5983P,5983GL.,5983S,59832,5983X,5983T,5905,5906F,5906,
C395,C396,C398,503G10,3810,3805,1001G10,1001G20,3001G10,3001G20,

ABS 20GF+5102G4,PA66 G30%,PAG6 21SP,PA6 GF35,PA66 20GF,PA 55%GF,
ABS 30MP,ABS S106-G30,PC C761M,PC 503G10,PC 1100-IR0079,

550G20 MIXTURE

E-mail:info@cti-cert.com  Complaint call:0755-33681700 Complaint E-mail:complaint@cti-cert.com
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R E Executive Summary:

TEST REQUEST CONCLUSION

S [ AR e N 2 65 S5
California proposition 65 settlements

R LR
Lead (Pb) See test result(s)
- 4m REERK
Cadmium (Cd) See test result(s)
- AR RERR
Phthalates See test result(s)
- BELAAF (VU ¥R X A(TBBP-A)) MEERT
Flame retardants (Tetrabromobisphenol A (TBBP-A)) See test result(s)

™, [~
************ﬁgm ?ﬁ % , 15 y‘ll_‘ "I: ﬁ Fhkhkkkhkhhkhk

Fxxkkkdxkkxk*x Eor further details, please refer to the following page(s) ********xkxskk
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Complaint call:0755-33681700  Complaint E-mail:complaint@cti-cert.com

Hotline:400-6788-333  www.cti-cert.com  E-mail:info@
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EEIMAHEB M 65 53K California proposition 65 settlements

V4t Lead (Pb)*

MR 77 CPSC-CH-E1002-08.3; it {x %8: ICP-OES
Test Method: CPSC-CH-E1002-08.3; Test Equipment: ICP-OES

) 45 B Result (mg/kg) 5 1A H R
JEI H Tested |

AT H Tested Item(s) 001 MDL (mgrkg)
Y Lead (Pb) N.D. 5

#7% Remark:

- MDL= J57K: HBR Method Detection Limit

- N.D.= A#H Not Detected (/N T 5 146 HifE <MDL)
- mg/kg = ppm = H 342 — parts per million

WS AR/

ano .
PR, /N

V& Cadmium (Cd)
MR T 2% US EPA 3052:1996 & US EPA 6010D:2018; 31X #&: ICP-OES i
Test Method: Refer to US EPA 3052:1996 & US EPA 6010D:2018; Test Equipment: ICP-OES

. 45 % Result (mg/kg) J7 146 H R
DI

AT H Tested Item(s) 001 MDL (ma/ka)
f% Cadmium (Cd) N.D. 2

#7% Remark:

- MDL = Jj7%#& Hi R Method Detection Limit

- N.D.= £ Not Detected (/N T 75 146 HifE <MDL)
- mg/kg = ppm = H /342 — parts per million

Hotline:400-6788-333  www.cti-cert.com  E-mail:info@cti-cert.com  Complaint call:0755-33681700 Complaint E-mail:complaint@cti-cert.com
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VABK—FHERAE Phthalates
IR J7%: CPSC-CH-C1001-09.4; k4% 2&: GC-MS
Test Method: CPSC-CH-C1001-09.4; Test Equipment: GC-MS
45 3 Result (mg/kg) J7iFK H PR
W335 H Tested Item(s = P
AR E ) 001 MDL (mg/kg)
AR —H IR —(2-4.%8) Ol N .
Di-(2-ethylhexyl) phthalate (DEHP) o
AR — s — =
?I%ZK#EF'E&#T@H NLD. 30
Dibutyl phthalate (DBP)
APOR ZHIR T AR Ak N -
Butyl benzyl phthalate (BBP) o
AN e — a a =t
VF%:~$@§Z~%£@H N.D. 50
Di-isononyl phthalate (DINP)
o e — 2y — pAE N
zﬁéﬁﬁﬁaﬁ%%@a ND. 50
Di-iso-decyl phthalate (DIDP)*
AN e — i =t
zl%zlxﬁﬁﬂﬁa~6% - 30
Di-n-hexyl phthalate (DNHP)
£%7F Remark:
- MDL = JE4 H PR Method Detection Limit
- N.D.= R#t Not Detected (/T 7745 H IR <MDL)
- mg/kg = ppm = H Ji%r2— parts per million
Hotline:400-6788-333  www.cti-cert.com  E-mail:info@cti-cert.com  Complaint call:0755-33681700 Complaint E-mail:complaint@cti-cert.com
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V BEARF (PUIRXWPEy A(TBBP-A)) Flame retardants (Tetrabromobisphenol A (TBBP-A))

2371527 US EPA 3550C:2007 & US EPA 8321B:2007, it LC-MS-MS 4347 .
Refer to method(s) % US EPA 3550C:2007 & US EPA 8321B:2007, and the item(s) was/were analyzed by

LC-MS-MS.

45 5 Result (mg/kg)

JiiFke R

MR H Tested Item(s)

001

MDL (mg/kg)

VOB A

N.D.
Tetrabromobisphenol A (TBBP-A))

5

#%VE Remark:

- MDL = J57%#HiFR Method Detection Limit

- N.D.= Rt Not Detected (/T 7571k HIFR <MDL)
- mg/kg = ppm = H Jj4rZ— parts per million

FER AT 3R Sample/Part Description
Fs CTI ¥£4dh 1D ik
No. CTI Sample ID Description
1 001 TR, R, AR RN

Mixed test, black, white and light grey plastic grains

7 Note:

WRYEZE 7 ER, AT IR A, A AE RAACRIR S IO it AR o — b — B 1 35 &

As specified by client, the test was conducted by mixing several samples together. The result(s) shown on

this report may be different from the content of any homogeneous material.
- O RORZIE JTEATE CNAS AT TE A
indicates the item(s)/method(s) is (are) not in CNAS accreditation scope.

- AR BIIR Sh S (BRI (TU Iy A(TBBP-A))) 51 H Tl 75 A2240552304103001E -
The test result(s) (except for Flame retardants (Tetrabromobisphenol A (TBBP-A))) is(are) presented in

reference to the result(s) that reported in A2240552304103001E.

- ARG RS BRI, e, AR RS AR E A .

The testing data and result(s) in this report is(are) just for scientific research, education, internal quality

control and product development etc.

Complaint call:0755-33681700

Hotline:400-6788-333  www.cti-cert.com  E-mail:info@

Complaint E-mail:complaint@cti-cert.com

NAAA MY



CTI £ 48

IR &
Test Report

i a=F =2 A2240582592101001E BT TR
Report No.  A2240582592101001E Page 7 of 7

o B A
Photo(s) of the sample(s)
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75 B Statement:

1.

2.

R & oAb e N5 <L & R & T 5% 5 0

This report is considered invalid without approved signature, special seal and the seal on the perforation;
T&%iﬁ%&ﬁﬂ%%ﬁ&f@h&\ FEG RS S g IR AL, AR R S A BT, CTI R SEH S
s

The Company Name shown on Report and Address, the sample(s) and sample information was/were provided by
the applicant who should be responsible for the authenticity which CTI hasn’t verified,

AR A 0 5 SR AN B2 WA it 57 5%

The result(s) shown in this report refer(s) only to the sample(s) tested;

BRAEAH UL, A2 ILAC-G8:09/2019 / CNAS-GL015:2022 {# A faj 452 (w=0) o3 Mimlik47
Tr&-PE#)5E; Unless otherwise stated, the decision rule for conformity reporting is based on Binary Statement for
Simple Acceptance Rule (w=0) stated in ILAC-G8:09/2019 / CNAS-GL015:2022;

RE CTI Bl AR, ARE > EHlAR

Without written approval of CTI, this report can’t be reproduced except in full;

kAR & P ESCA R SR AR ESR, IO

In case of any discrepancy between the English version and Chinese version of the testing reports (if generated),
the Chinese version shall prevail.

*kk ?&% %;ﬁ *kk
*** End of Report ***

Hotline:400-6788-333  www.cti-cert.com  E-mail:info@cti-cert.com  Complaint call:0755-33681700 Complaint E-mail:complaint@cti-cert.com
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